- Syimplicify

SIMPLICITY MARUFACTURING COMPANY, INC.

6” SICKLE BAR

MFG, NO. 785 45 SICKLE BAR

SER, FORM - 178080

LETHO IN LLS.A, _ o




TC THE CWNER

You have made a wise cholice in selecting the Simplicity 46" Sickle Bar Mower for your tractar. It has been specially designed
far your Simplicity tractor and constructed to give lasting, superior performance,

Eefore attempting to operate the mower, study this manual and the manual for your tractor thoroughly. Pay special attention
1o the safety rules in this manual as well as the tracter owner’s manual. Your Simplicity equipment is designed with your
safety in mind, but it is up to you to be an alert salety conscious operator. Be sure anyone else who may operate the tractor
is also faroiliar with the operatien and safety instructions.

Your Simplicity equipment requires only a minirmum ef care, but the maintenange instrustions should be followed carefulty,
Thank you for taking ime to read this manual. The time spent will pay big dividends in the extra tine saving performance you
receive fram your Simplicity mower. When ordering replacement parts far your sickle bar mower, be prepared to give your
Simplicity dealer the identification number found on the 1.0, Plate shawn helow. |1is located near the right end of the sickte
bar. We suggest that you locate the number now, and record it below for casy refarence.

SIMPLICITY MANUFACTURING CO.,INC.
B PORT WASHINGTON, WIS, U.5S.A. §

Reisr to 1.d. no. when
wiiting or ordering par{s.

IDENMTIFICATION PLATE

SIMPLICITY'S NEW EQUIPMENT WARRANTY

The Company warrants Simplicity products to be free from defects in material and workmanship, except
the Company rmakes no warranty, express or implied, with respect to tires, engines, generators and voltage
réqulators, which are warranted by their respective manufacturers, Any part covered by this warranty which
is proven defective within one year (45 days for equipment used for rental, municipal or comrmercial
purposest under normal use, fram date of purchase, will be replaced without charge, provided such part is
returned to the factory, {if requested), and is found to be defective upan examination at the factary, This
warranty does not apply to any Simplicity products altered outside of the Simplicity factory. THE
FOREGOING WARRANTY IS IN LIEU OF AL L OTHER WARRANTIES, EXFRESS OR IMPLIED, OF
MERCHANTABILITY, FITNESS FOR A PARTICULAR FURPOSE, PERFORMANCE, OR OTHERWISE.
The Company’s obligation under its warranty is strictly and exclusively limited to the replacement of such
parts, and in ro event shalt the Company be lizble for any other damages, whether direct, immediate,
incidental, special, or consequential. Simplicity Manufacturing Company, tne., reserves the right to modify
of change specifications without prier notification. There are no warranties which extend beyond the
description of any Stmplicity product. :




TABLE OF CONTENTS

SAFETY PRECAUTIONS
RECOMMENDED ACCESSORIES AND DPTIONS
INSTALLATICN
REMOVING THE SICKLE BAR MOWER
OPERATICN
BEFORE OPERATING THE MOWER
CPERATING THE TRACTOR AND MOWER
TRANSFORTING THE SICKLE BEAR MOWER
LOWERING THE CUTTER BAR
EMGINE SPEED SETTING
CONTROLLING CGUTTER BAR ANGLE
ENGAGING THE POWER TAKE OFF
CONTROLLING GROUND SPEED
CUTTER BAR BREAK BACK RELEASE
MOWING PATTERN
ADJUSTMENTS
SICKLE KMIiFE REGISTER ADJUSTMENT
BEREAK BACK ADJUSTMENT
MAINTENANCE
CORDERING REPLACEMENT PARTS
AFTER EACH USE
EVERY HOUR OF OPERAT!ON
TROUSLE SHOOTING GUILRE
EVERY b HOURS
EVERY 10 HOURS
QUT OF SERVICE PROTECTION [STORAGE}
REMOUVING THE SICKLE KNIFE ASSEMEBLY
SPECIFICATIONS
PARTS LIST

o el = TN A MO b B LG Ll b b —

Al AR B A I R N Y N
SAFETY PRECAUTIONS TO PROTECT YOURSELF AND OTHERS

Fead and become familiar with the owoer's manual for your SICKLE BAR MAY CONTINUE TO DPERATE A FEW
’tractnrandme sickle bar mower before operating the mowet. SECONDS AFTER THE CLUTCH HAS BEEN DISEN-

GAGED, AND THE ENGINE 15 SHUT OFF.
Do nat allow anyone touse the mower unless they have been

instructed in how to operate it safely. Mark clearly or remove from the ara to be mowed any ab-

ject which might get caught in or b2 struck by the sickle bac.
Hever attempt to adjust, repair, or service the mower while

- . . . ..

the tractor engine {5 unning. Diseniage power to the mower and stop the engine before
Yeaving the operators position.

Do not allow others near the mower while it is operating, '
Operate the mower only in daylight, or good artificial light.

Stay clear of the moymer drive belts, pufleys and sickle knife
when the tractor engine is ronning, Be especially careful while working arcund the cutter bar.

The cuiting edges are very sharp and can cause injury.
BEe zure the sickle bar has stopped moving before attempting ’

to adjust, repair, or service the mower. CAUTION: THE Use cantion when operating on a sloping surface.

-

r J 7 & & JF F &y g g y F J y ¥y JFJ 5 J 4

SPECIFICATIONS ARE SUBJECT TO CHANGE WITHOUT NOTICE

A%



MFG. NO. 785-46" SICKLE BAR MOWER

Figure 1. Sickle bar pinned o tractor axle as seen from right

side of tractor.

RECOMMENDED ACCESSORIES AND OPTIONS

Rear wheel weights will give botter traction and stabslivy
when mowing on hills. See your tractor owmers manual for
cpéraion on slopes.

INSTALLATION

I. Sec figure 2. if your Simplicity dealer has not already
done it for you, install the chain support {A), ift cable sup-
port assernbly (H), and transport chain (Fiqure 6, Item B)
shown. These parts need only be installed once as they can
remain on the tractor when the sickle bar is removed.

2. Bee fgure 1. Slide the sickle har mower under the tractor
from the right side and use tweo pins (A) and spring clips {B)
to attach it to the tractor frony axle.

5. See figure 2. Use a pin {G} and spring clip to attach the
mower maunting chain to the tracter 2s shawn.

4. See figure 2, Peostion lift cable (B) insde pulley {C) as

Figure 2. Right side of tractar with [ilt cable installed.

Figure 3. Relt tension lever loeated at rear of tractor.

shown. Pulley {C) is easily removed for doing this by remow-
ing spring clip and pin {I}). Attach cable (B} to the tractor
lift arm at (E} using a pin and spring clip.

5. See figure 3. Pull down on lever {A) 1o releasze the spring
tension en the power take off idler pulley bracket.

Figure 4. Drive belt installed in inner groove of power take
off pulley,



Figure 5. Drive belt installed.

6. See fiqures 4 & 5. Install the mower dove belt {A) over
the inside groove of the power 1ake off pulley around the
idler pelleys, and the mower drive pulley. Ax you install the
wower drive helt be sure it is twisted as shown.

7. See figure 3. Pull back on the spring tension lever {A). It
vill lock in position as showm in figure 3 to pul tensicn on
the mower drive kel

8. See figure 6. I the mower is to be transported, raise the

sickle bar with the tractor lift and hook at {A) as shown 1o
. held the cucter kar up. :

REMOVING THE SICKLE BAR MOWER

CAUTION: BEFORE ATTEMPTING TO ADJUST, SER-
VICE, OF REMOVE THE MOWER. BE SURE THE EN-
GIME 15 SHUT OFF, THE PARKING BRAKE SET, AMND

Figure 4, Sickle bar in transpart position,

THE SICKLE KMIFE HAS STOPFED MOVING.

L. See figure 6. Unhook the transport chain (A) and lower
the cutter bar. Store the transport chain indde the tractor
frame and place the hook as shown in figure 2 at (F}. Place
the teactar lift in the lowered position.

2. Bee figure 3. Push dowmward on the spring tension lever
{4} to release the spring tension on the mowet drive belt.

3. See figqure 4. Remove the mower drive belt { &) from the
maveer drive pulley, idler pulloys, and power take off pulley.
d. Seefiqure 3. Position the spring tensian lever {A) as shown
in fiquee 3.

5. See figure 2. Remove the pin and spring clip at (E) to re-
lease 1ift cable {B) from the tractor 1ift arm. Remowe spring
clip and pin (D} and polley (C) and remove the cable from
inside pulley {C). Reinstall pulley {C) and pin {D) and secura
with a spring clip.

6. See fiqure 2. Remove spring chp and pin{G). | .

7. Seefiqure 1. Remove two spring elips (B) and pins (A) to
disconnect the sickle bar mower from the tractor front axde.
Slide the sickle bar mower out from under the nght su:le raf

the tractor. _ s

OPERATION
BEFORE OPERATING THE-MOWER"

[

1. Read this manual and the ovmer's manoal far your-trac-

tor carefully, Be sure you are familiar wath the safet;r pre-
tautons controls and pperating instruétions.’

2. Check the mower carefully to be gure it is pmperly in-
stalled.

3. Besure the tractor tires dre pmper]y m[']atnd a3 e:tplamed
in the tractor owner's manual.

4. Be sure the cutter bar knives are pmperl;r se{:bcned b&
tween the quards as explained on pag{.l 5 under sckle knife
register adjusiment.

5. Check the condition of the sickle km.f& The kmve's shﬂuld
be tight and sharp.

&. Complete all the lubvication requirements found in the
maintenance instruetons on page 5 of this manual, anless
you are certain they have been performed recenthy.

7. Clear the avea to be cut of all sHicks, stones,wire and other -
debris which might be caught by the sickle har. Mark clearly -

any ohiects which cannot be removed.

8. Determine the bast method of mowing according to the
dimensions, terrain, and chstmmotdons of the area to be
mowed.

CPERATING THE TRACTCOR AND MOWER
TRANSPORTING THE SICKLE BAR MOWER

The sickle bar mower may be transparted shert distances
such as across a field at moderate speed with the cutter bar
raised at an angle as shown in fiqure 7 by using the tractor
lift system. Tf the mower is to he tranzported qeeater dis
tances the cutter bar showld be raized to the vertical posi-
lion and hetd with the transport chain (A as shown in fiqare
6. The tractor Lift should be raised enough to lift the sickle
tar off the ground anytime the mower is being transported.
CAUTION: LSE CARE WHEN RAISING THE SICKLE
BAR TO INSURE YQUR HANDS ARE CTLEAR OF THE
SICKLE KNIVES, THE KNIVES ARE VERY SHARP AND
CAM MOVE AND CAUSE INJURY WHILE THE SICKLE
BAR IS BEING RAISED.



Figure J. Sickle bar raised with tractor lit

When transporting the sickle bar mower tractor ground speed
should he adjusted according to the type and conditon of
the qound surface.

CAUTION: REDUCE SPEED OVER ANY AREAS WHICH
ARE ROUGH, SLOPING OR WHERE THERE ARE CB-
STACLES ONWHICH THE CUTTER BAR MIGHT CATGH.

LOWERING THE CUTTER BAR

After transporting the mower o the area to be cut, the
sickle bar should be lowered to the operating positicn as
shown in figure 8. CAUTION: USE CARE WHEN HAND-
LING THE SICKLE BAR TO PREVENT INJURY FROM
THE SHARP KNIVES.

See figure 6. To lower the cutter har, uohook the transport
chain {A) and slowly lower the cutter bar, until it rests
on the gqround or is held up at an angle by the tractor lift
systerm.

See figure 2. Place the transpowt chain inside the tractor
frame and place the hook as shown at (Fi. It will repgain in
thiz positon during operation and notintecfare with the cut-
ter bar.

Figura 8. Sickle bar lowered 10 gperating position.

se the tractor lift lever or slectric lift switch to lower the
cuttar bar 20 it rests on the ground.

EMNGINE SPEED SETTING

The tractor engine should be operated at 3/4 to full speed
when using the sickle bar mower. If the material to he mowed
is light, and the ground speed slow (less than 3 MPH) 3/4
engine speed may be enough. When cutting heavier material
of when ground speed is faster the engine roust be operated
at higher speeds so the sickle knives cut alt of the material.

CONTROLLING CUTTER BAR ANGLE

When it is desirable to raise the cutter bar to lift it over ob-
jerts, or for ransparing short distances, the actor it sys
tem can be used to raise the cutter bar to ac angle. The mt-
ter bar can be raised to an angle of approximately 45 de-
grees. It is not necessary to dissngage the maowear drive when
raising the cutter bar in this manner for 3 short period of
time.

ENGAGING THE POWER TAKE OFF

See fiqure 9. After the tractor engine has been started and i
running at about 3/ to full speed, the mower may be en-
gaged by pushing forward on the tractor power take off con-
trel lever {Fiqure 9, Ttemn A

CONTROLLING GRCGUND SPEED

The best ground speed will vary with the type of terrain ang
the amount and conditicn of the material being cut. Ground
speed should be controlled by the tractor transmissiom
Where conditions are normal, the terrain is smooth, and tha
material beingcut is dry, a ground speed of 3 to 4 MPH may
be best. However, if the verrain is rengh and the material be-
ingcut is wet or thick, a shower ground speed of about 2 MPH
is sufficient. The operation chart in your tractor owner's
manual shows the approcdmate control settings to abtain
these speeds.

CUTTER BAR BREAK BALK RELEASE

The cutter har is mounted to the mower frame so it is free
to pivat or break back alongside the tracter if a solid object
is struck. This mechanism helps protect the mower as well
as the operator. If the cutter bar should break away while
you are using it, stop the forward travel of the tractor, and
disengage the mower drive. Back the tractor slowly and the
putter bar should snap back in operating position. If it does
not, or if the cutter bar has besn darnaged, stop the engine,
zet the parking brake, and inspect the cutter bar. Adjustment
of the break back mechanism is explained on page 5.

Figure 9. Tracter power take off control lever.



MOWING PATTERN

The size and type of area to be mowed should determine the
best mowing pattem to use. Obstructions such as teees, fen-
ces, and buildings should also be considered. In general, when
using a sickle bar mower it is desirable to go one round
counter-clockwise around the area to be mowed 1o mow the
grass next to fences, buildings, ete. After this first round, the

.remainder of the mowing should be done in a clockwise di-

recHon so that the tractor wheels do not run over the uncut
area. In a rectangular area which is near square, it is usually
most efficlent to mow all four sides of the arga. In a long
narcow field, it may be essicr and gquicker to mow only the
two long sides of the field and drive along the ends with the
gickle bar slightly raised.

Turning cornars when using a sickle bar mower can be dons
either of two ways. A sharp Aght tum may be made at each
corner so the sickle har swings back and immediately begins
cutting the next side of the fleld. Making corners in this man-
ner takes practdce. When approaching a corner, use the trac-
tor hydrostatic control lever, shuttle control lever or foot
clutch to slow the tractor ground speed. Turn the tractor
steering wheel guickly to the rfight to bring the tractor a-
round the corner sharply. After completing the tom remme
normal cutting speed.

Since the cutter har of the Simplicity sickle bar mower can
be eaxily raised using the tractor lift system, it may often be
desirable to make corners by making a tght left tum at the
end of each mewing strip. fis soon as the cutter bar eompletes
cutting a strip, raise it slightly to bring it above the cut ma-
tedal zo it does not plug the guards and make a tight left
turn of 270 deqrees, and bring the tractor along the next side
of the feld. Making corners in this manner will normally be
neater and is a little eagier to 4o, than making sharp right
hand tems,

ADJUSTMENTS

SICKLE KMNIFE REGISTER ADJUSTMENT

See fiqure 10. To operate most efficiently the sickle knives
{A} must centar in the guards {B) as shown when the sickle
drive mechanismis turned so that the sickle knife is as far to
the right as it will go. If adjustment is required, proceed as
follayss:

1. See fiqure 10. Rotate the sickle deive pulley by hand untl
the sickle knife is ag far to the right as it wiil go. CAUTION:
LUSE CARE WHEN WORKING AROUND THE CUTTER
BAR ASSEMBLY. THE KMNIVES AND GUARDS ARE
VYERY SHARP.

2. Use a wrench to loosen the two nuts ().

Z. RBemove nut (D} and lift the outer end of the tod end as-
sembly off of the bolt stud.

4. Move the sickle knife uniil section A is Ened up as shown
with the nearest guard (B).

5. Rotate the outer end of the rod end as required to line it
up with the sckle knife so itcan be placed over the stud with-
cut moving eithor the mower drive mechanism or the sickle
Fmife.

6. Reinstall the rod end over the stud and replace out {D}.
Tighten mut [0} securcly.

7. The amount of thread on the outside of the two nuts [C]
should be equal. Before tightening them, rotate coupling {E)
as necessary to center it. Tighten the two muts {B) securely

Figure 19. Sickle knife registered in sickle har.

against coupling (E}.

BREAK BACK ADJUSTMENT
The amount of foroe vequired to break away the cutter bar
can be adjusted by turming the nuts at {(F).

To increase the amount of foree required 1o brealr away the
cutter bar, tumn the nuts at (F) clockwise. To decrease the
amount of foree required, mm the nuts counter-clockwise.
Tighten the nuiz securely against each other after the ad-
justment iz comploted to leck them in place.

MAINTENANCE

ORDERING REPLACEMENT PARTS

Replacement parts required for periorming maintenance
services or repait work should he purchaszed from your Sim-
plcity dealer. When ordering parts be prepared to give him
the mewor identification number. If you have not already
recorded this oumber on the indde front cover of this rean-
ual we suggest that you do 50 now for convenient future ref-
arence. USE ONLY GENUIME SIMPLICITY REPLACE-
MENT PARTS.

AFTER EACH USE _
Inspect the sickle har mower thoroughly for any loose or
missing belts, ping, or spring clips or worn or damaged parts.
{Jean or rapair the sickle har mower as needed 1o insure that
it iz ready to use the next time you need it.

EVERY HOUR OF OPERATION

To get maximum life and service from your gckle bar mower,
the cotter knife {Figure 10, Itern A} should be lubricated a-
bout once svery hour with 30 weight engine oil. At this time
the ball joints should also be wbrizated with 30 welght en-
gine wil. They are located as follows:

LOCATION ILLUSTRATION
Rod End (1} Figura 11, [tem B
Rod Ends {2} Figura 11, Item A



TROUBLE SHOOTING GUIDE

PROBLEM OR SYMPTOM

POSSIBLE CAUSES

CHECKS AND CORRECTIONS

Mowver cuts uneven.

Cutter bar not lowered completely.

Be sure tractar Lift is lowerad all the way.

If there 15 no slack in lift cable, see figure 2,
and place guide pulley (C) in rear hole,

H_ll:.ll.l.;lf]h locking cut - gr grass being
Rulled out by roots.

correctly.

Knife edges dull.

Engine speed too slow,
Ground speed too fast.

Sickle knives not registered

Increase engine speed.
Reduce ground speed.

Adjust register as explained on page 5.

Replace or sharpen sickle knives,

Cl,_i.tter bar does not raise high
enough {459) using tractor 1ift.

Lift cable quide pulley notin
correct lift bracket hole.

See figura Z. Place pulley {C} in the forward
hale to increasze lift,

Cutter bar breaks back too easily,

adjusted.

Ground speed too Tast.

Break-back latch not correctly

Roduce ground speed.

Adjust break-back latch. Sop page 5.

Cutter bar does not break back

when solid abjgct s hit. adjusted.

Break-back 1ateh not properly

Adjust break-back latch. See page 5.

Tractor handles poarly.

slaping ground.

Tires not properly inflated.

Traveling too fast on rough ar

Mot using recommended weights.

Inflate tires according to tractor owner's
manual,

Reduce speed.

Use rear wheel weights.

EVERY b HOURS

A multi-purpose lithium base grease designed to operate at
high temperatures must be uzed in the Iehrication of your
sickle bar mower. This grease is available from your Simpli-

Figure 11. Lubrication points on sickle head.

city dealer. Every 5 hours lubticate the following qraase fit-
tings with 5 shots of grease or unnl qregse {5 seen foreed out
of the bearings:

Figare 11, Itam C
Figure L1, [tem I}

EVERY 10 HOURS

See figure 13. Evary 10 hours, Itbricate qrease fictings A and
B with multi-purpose lithium scap base grease.

Fiqure 12, Item &
Fiqure 12, [tem B

It iz important that these fittings not be overqreased as the
excess grease may be forced out and get on the drive belts and
canse them to slip. Grease fitting {B} with 5 shots, or less if
pressure isfeltindicating it is full or grease is seen forced out
at (D). Lubricate fitdog (A) only until grease appears at ().
DC NOT OVER LUBRICATE.

QUT OF SERVICE PROTECTION (STORAGE)

1. Remove the sickle bar mower from the trzctor See
page 3.

2 Use water under pressure and a brush to thoroughly clean
thfial sickle bat mower of any buildup of diet or other ma-
terial.

3 Coqer any area where paint has been wora or chipped a-
vy with paint or a light coat of ofl.



Figure 13. Mower drive assembly as seen from left side of

. . tractor.
Fiqure 12. Mower drive assemnbly as seen from right gde of '

traciar.

4, Lubncate the sickle bar mower as specified in the one,
five, and ten hour maintenance paragraphs.
5. Btore the mower in a dry plage.

REMOVING THE SICKLE KNIFE ASSEMBLY

If it should be necessacy to remove the sickle knife for te-
placement or repair proceed as follows:

1. See figure 14 Remove the three capscrews (A)and lock-
washers from the sickle knife.

2. Slide the sickle knife out of the right end of the sickle
bar.

3. Reinstall a new or repaired knife in the entter bar and re-
place the three capscraws and lockwashers . These capserews
should be tdghtened securely. IF a torque wrench is available,
they should be torqued to 19-22 foot pounds. Figure 14. Sickle diive and bar as seen fram abave,

SPECIFICATIONS
SPECIFICATION SUBJECT TO CHANGE WITHOUT NOTICE

Effective Wicth 48"

Mowing Rate Up to T acre an hour

Slope Mowing Angle

[ Redative to Tractor) 450 yp 20G% down
Pitman Bearings Sealed heavy duty rolling contact.
Divive W-belt from tractor center P.T.0. clutch
through planetary reduction goar at mower
head.




FRAME AND DRIVE ASSEMBLIES

ORDER BY PART NUMBER




FRAME AND DRIVE ASSEMBLIES

Ref. Qry. Eef. Qty.
Ho. | Part Mo. | Reg. Description Mo. | PartNo. | Req. Deseription
1 | 174985 1 | Shield 35 | 174521 1 | Bracket
2 | 714020 & | Self Tapping Screw 37 | 705017 2 | Hex Capacrew, 5/16"-1B
3 174974 1 | Tube & Support Assy. w/Bearings ® 54" 1g.
4 | 173739 & | Bearings 38 ) 719005 3 | Plain Washer, 5/16"
9 | F151Z21 Z | Hex Capscraw, 5/16"-18 x 1" 1g. 59 | 720001 2 | Lockwasher, 5/16"
6 | E75303 1 | Stop 40 | 717001 3 | Hex Mut, Fuli, 5/1&"7-18
7 | 705019 2 | Hex Capeurew, 3/16"-28x1-1/4" 41 | 118053 2 | Bin
8 | 719006 2 | Plain Washer, 1/4" 42 | 81610457 2 | Spring Clip
g | 720001 4 | Lockwasher, 5/16°" 43 | 118118 1 | Oil Seal
10 | 717001 4 | Hex Nut, Full, 5/16™-18 44 | 727004 2 | Grease Fitting
11 | 173554 1 | Pulley and Hub Assembly 45 | 174573 1 | Arm Asembly
12 | 173557 1 | Hub and Pulley 44 | 159159 1 | Spring
13 161037 2 | Washer 47 | 727002 1 | Grease Fitting
14 | 157326 1 Ring 43 | 174534 1 Washer, Special
15 161075 1 | Beal 49 | 174527 1 Fetaining Ring
16 173570 2 | Key 50 | 174544 1 | Shaft
17 173553 1 | Sun Sear 2l | 174842 1 | Pulley
18 | 173738 2 [ Boaring 52 | 71:l69 2 | Bet Sorew, 3/8"-16 x 347
1g | 173542 1 |} Spider Hub 53 | 154257 1 | Key
20 725003 2 | Key 4 | 106716 1 | Idler Fulley
21 | 173668 1 | Washer B5 | 705016 1 | Hex Capserew, 3/8"-16 x 1-1/4"
Z2 | 80510407 1 | Retaining Ring 56 | 168055 2 | Thrust Washer
23 | 157333 1 | RingBolt 57 | 7Z0o002 1 | Lockwashar, 378"
24 | 157355 3 | Pinien 58 | 717013 1 | HexHNut, Full, 3/8™-14
25 | 157357 3 | Meedle Bearing 5o | 174911 1 | W-Beh {Mower Drive)
26 1157338 % | Pinioo Pin &0 | 173037 1 | V-Balt
27 1717530 3 | Hex Nut, Full, Lock 5/16"-18 61 | 174989 1  Fiame Assembly
28 1181054 1 | Cover, Left Hangd 62 | 101117 1 | Belt Guard Assermbly
9 | 181129 3 | Gasket 6% | 71900l 2 | Plain Washer, 3/g8"
a0 | 157382 2 | Ring Gear 64 | 717003 1 | Hex Nut, Full, 3314
31 | 173550 1 | Cover 65 | 101015 1 | Hinge Shaft
32 | 715048 5 | Hex Capserew, 5/14""-18 x 3/4" &0 | 72201t 2 | Cotter Fin, 316" x §" 1g.
33 | 715073 1 | Hex Capserew, 5/16".18 x 7/8" 67 | 174984 1 | Shroud :
34 | 168055 2 | Thrust Washer 65 | F0S007 l | Hex Capscrew, 5/16"-18 x 1" 1g.
&b | 717001 & | Hex Mut, Full, 5/16™18 69 [ 79002 1 | Plain Washer, 5/16" :




SICKLE GROUP

ORCER BY PART NUMBER



SICKLE GROUP

Raf, Qty. Ref, ey,
No. | Part No. | Rea. Deseription Mo. | Part No. | Req. Deseription
1 | 705007 1 | Capscrew, Hex Hd., &/16-18 30 | 70005 1 Hex Capserew, 3/8"-162 1" 14.
HCx1"lg: 31 | 702002 | 12 | Bolt, Cardage, 3/8-16 NC
2 | 720001 1 |Logkwasher, 5/16" x1" Y.
(For 725" Only-Rear) 32 [ 101070 1 | Bar, Cutrer
3 | 717001 1 | HexMut, Full, 3/167-18'" NC 33 | 10106% 1 | Sigkla Bar Assembly
| {Fer “725" Only-Rear) 34 | 101112 | 1 | Pulley Mounting Assembly
4 | 718046 1 of1e"-18" WG x 1-1/4" 1g. 35 | 101099 1 | Complete et of Sectigns
{Landlord Front) E6 p 724010 | 46 | Rivet, Round Head,
5 | 101085 1 |{Chain Assembly, Transport Ho.6x1/2" g,
6 719001 1 Washer, Plain . 37 | 74001 I Bolt, Plow, 3/8"-16 HC
7 | 720002 2 | Lockwasher, 3/8"' x 1-3f4" 1g.
8 ] 705016 1 | {apsorew, Hex Hd., 5/8"-16 NC 38 | 719001 9 | Washer, Plain, 3/8"
x 1-1f4" 1g. (For "725" Froat) 39 | 7la099 1 Capscrew, Hex Hd., 3/8"-16 WC
g | 161079 1 | Divider Rod Assembly x1-1/2" Iy.
10 174557 } | Bupport, Divider Board 40 | 720002 1 | Lockwvrasher, 3.."8" :
11 101078 1 Board, Divider 41 1 717003 1 | HexHut, Full, 3/8"-16 NC
12 174393 1 Bracket 42 | 715064 1 | Capscrew, Hex Hd., 7f16"-14 HC
13 | 702005 5 [ Bolt, Carriage, 3/8'~18 NC x 1-1/2" lyy.
® 1.1f2" 1q. 45 | F2000& 1 Iﬂckwas_her, 71a" )
14 | 719001 5 | Washer, Plain, 3/8" 44 | F17022 1 | HexWut, Full, 7/16"-14 HC
15 | 720002 % | Lockwasher, 3/87 45 | 101043 1 Lever Assembly, Cutter Bar
1& | 717003 7| Hex Nut, Full, 38" 16 NG 45 | 727002 1 | Fitting, Grease .
17 | 108764 1 Bolt, Carriage, 37816 NC 47 | 708005 } | Capscrew, Hex Hd., 34 "-16 NC
x 1" lg. x1"1g. ]
18 | 717510 1 Hex Nut Lock, 3/8"-16 43 | 719001 I 1 Washer, Flain, 3/8""
19 | 101076 2 | Shoe 49 | 1plpds 1 | Washer
20 | 155073 2 | Bpacer 20 | 101031 1 Cutter Bar Shaft
21 | 705016 2 | Capscrew, Hex Hd., 3/8"-16 NC 51 | 1542%1 1 | Ring, Retaining
x1.1/4" 1g. 52 | 101066 1 | Shoe Aszernhly
22 | 2000z 1 Lockwasher, 3/8™ &3 | 702005 2 | Capserew, Hex Hd., 3/3"-1&6 NC
23 | FIFHI3 1 | Hex Nut, Full, 3/287-16 NC x 1" ig. '
24 | 8161138( 1 Guard, Right End b4 | F20002 2 | Lockwasher, 378"
25 | 81&1135| 11 Guoard, Twin 85 | 717005 2 | Hex Hut, Full, 3.!' "1a NG
26 | 8161135 5 | Plate, Wear G | 101115 1 | Pulley
27 101071 5 | Clip, Sickle 57 | 102004 1 | Pin Pivot
24 | 702004 | 1D | Bolt, Cardage, 3/8"-16 RC 58 | B1&61045| 3 | Spring Clip
® 11447 Ig. &% t 101116 1 |} Cable Assembly
29 | 717003 | 24 | Hex M, Full, 3/8"-16 NC 60 | 123058 2 | Fin
DECALS
155041 Decal {Simplicity)
101120 Film [Safety Ficst)
101121 Film {Enging Shut Off)
103100 Plate {Serial No.)




DRIVE GROUP

a7
E?:::;ﬂ Ft. Lbs.

(5%

40 Ft. Lbs. 13 o 2%
o i 2

3?————,;_-':"_; Tt 35[

38 = 843

q40 Ft. Lbs.

ORLDER BY PART NUMBER

12



. DRIVE: GRCUP

ERef. Qty. Ref. Qty.
Mo, |Fart Ne. | Req. Theseription No. | Part No. | Reqg. Description
Y| 1g6485 1 | Dmive Pulley 41 | 101106 3 |ReodEnd
2 | 725504 1 | EKey, Hi-Pro 42 | 7117018 3 | Hex Nut, Fell, 172" 20 NE
3 | 10lg2z 3 | Washer 4% | 101147 I | Spacer
4 | 154253 2 | Bearing, Needle 44 | 101108 1 | Spacer
5 | 101110 | 1 |RodEnd Assembly 45 715143 {2 |Hex Capscrew, 3/8"-24
6 | 705005 1 |Fitting, Grease ' : 1. = 1-3/4% g
71 705005 1 | Capscrew, Hex Hd, 3/ ”-IEHC S| A ] 157424 2 | Washer - - :
x 1144 1qg. .47 | 717515 | 2 | Hex Nut, Full, Lock, 3/3"-24 NF
& | 720002 1 | Lockwasher, 3/8" 48 | 101134 3 I | Mounting Assembly Cable
9 | 717003 1 [Hex Nut, Full, 38"-16 HC 49 | 1lg7g I | Head, Sickle
10 101006 1 Shaft, C‘ran!_{ ) 80 | 715103 3 | Capscrew, Hex Hd., 5/16"-24NF
11 | 816119 | 1 '|Housing, Pitman Bearing o x 38" 1y,
12 | 727002 1 {Firting, Grease 51 | 720001 3 | Lockwasher, 5/16™
13 | 8161199 | 3 ] Washer 52 | 101050 | 1 .| Latch Assembly
14 | 8161198| 1 |Bearing, Meedle 2% | 101053 1 Epacer Latch ™~
15 | 5161197 1 |Race, Ioner, Pitman Bearing 54 | 719003 1 | Washer, Plain
16 | 715036 1 | Capscrew, Hex Hd., 3,-’8”-1 GHNC 59 | 720006 1 | Lockwasher, 7/167
x2-1/4" Ig. 56 | 702042 1 Capscrew, Hex Hd., 7/16"- 14 NG
17 | 720002 1 | Lockwasher, 3/8" ¥ 1-1/4" Iy.
13 | 717003 Y { Hex Nut, Full, 37816 NC 57 | 101064 1 | Spring
19 | 727006 1 |{Fitting, Grease (45™) 58 | 101065 1 |EyeBolt
20 | 101104 1 | Clevis Assembly, Pitman 59 1 1pt1oo 1 | Hinge
21 | 8161056 1 | Bearing, Pivot Black a0 | 10111t 1 | Pivot End Rod
22 | 101025 3 | Washer &l | 717016 2 { Jam Nut, Hex 1/2'"-20 NF
23 | 715036 1 Capsirew, Hex Hd., 3/8"-168C a2 | 70h041 1 | Capscrew, Hax Hd., 7/16"-14NC
Z2-1/4" 9. ®x1'" g,
24 | 720002 1 Lpclkowasher, 358" a3 | 720006 1 | Lockwasher, 7/16"
25 | 717003 1 Hex Mut, Full, 3/8'"-16 NC &% | 717022 1 | Hex Nut, Full
26 | 101103 1 Shield &5 | 153073 2 | Spacer
27 | 10212s 1 Spring a6 | 705005 2 Y Capscrew, Hex Hd., 3/8".16NC
28 | 715043 1 | Capscrew, Hex Hd., 3/87-16NC x1"1qg.
x2-1/2" 1g. 67 | 715001 7 | Washer, Flain, 3/8"
29 101083 1 Chain Support &8 | 720002 % | Lockwasher, 2/8°"
30| 720002 1 Lockowasher, 3/8" &0 | 717003 3 | Hex Nut, Full, 3/8"-1&6 NC
3l F17003 1 Hex Mur, Fuall, 3/5""-16 NC 0] 175359 l Chain, Lift
2| 10199k 1 | Rocker Arm Assembly 71 | 102199 2 | Link, tower Lift
I3 | 727002 1 | Fitting, Grease - 72| 719001 1 | Washer, Plain, 3/8"
Sd 154258 2 | Bearing, Needls 75 | 720002 2 | Lockwasher, 3/8"
35 | 101035 1 {Washer 74 | 717003 2 | Hex Nut, Full, 3/87-16 NG
36 | 71900l 1 {Washer, Plain, 3/8™ 75 | 153055 1 |Pin
37 | 720002 1 | Lockvasher, 3/8™" 76 | Blal045F 1 | Clip, Spong
38 | 705004 1 | Capscrew, Hex Hd., 3/87-16NMC 77 | 705605 2 | Capscrew, Hex Hd., 3/8"-1&NC
¥ 34" Ig. x 1" 1g.
9 101030 1 Shaft, Racker Anm FE | TLT00L 2 | Hex Nut, Ful, 5/16"-18 RC
40 154284 1 Ring, Retaining 79 | 70501G 1 | Capscrew, 5/8'"-16 x 1-1/4"

13




PULLEY MOUNTING ASSEMBLY

720002 LOCKWASHER, 3/8""

719001 PLAIN WASHER, 3/8”

172126 PULLEY MOUNTING ASSY.\ 8
O 8

-—
i

706016 HEX CAPSCREW, 3/87-16x 1-1/47 Ig. ny’f:' 719001 PLAIN WASHER, 3/8"

H Y
|:I:,|fl

‘,;_{:g}' 7050710 HEX CAPSCREW, 3/B"-16x 1-3/4" 1.

; ORDER BY PART NUMBER

14



DRIVE GROUP

S — UHDER BY PART NUNBER
m{iﬁ:ﬁ“ Part No. Descriplion
CM 101109 Hinee
TN 101111 Fivot Enl Reed
cp TITOLG Mut Hex Jam 1,3 -20 KT
CQ TORR41 Capucrew, Hex Hd., 7/16"-14 NG x 1" 1g.
CE 720005 Washer Lock T/16
s T17022 Mut, Hex Full
oT 153073 Spacer
48] TOs005 Capsarew, Hex Hd., 3/37-16 WO 1% 1p.
cv 718001 Washer, Plain, 3,3
oW TIOO0Z Lockwasher, 3/8"
cX TIT003 Mut, Hex, Full, 3/3° =18 NC
CY¥ 1755359 Chain, Eift
CZ 108199 Link, Mower Lift
DA 719001 Wagher Flain 3/8°°
LB FA0002 Washer Lock 3,9
oo 717003 Hex, Mut, $ull 3/37-16 NQ
T} 1306 Fin
DE B161045 Clip, Spring
BE 705005 Capatrew, Hex Hil., /87«16 NG & 1" Mg
D 17001 Hut, Hex, Tull, 5/16"7=18 NG

F190K PLAIN WASHER, 3/8"
172126 PULLEY MOUNTING ABSY,

T20002 LOCK YWASHER, 28"
TI7003 HEX NUT, FULL, 37816

TZ0002 LOGCE WASHER, f&"”

T0E016 HEX CAPSCREW, 3/8™-18x1 1/4” Ip. 599/ r.:-“,; ™ 719001 FLAIN WASHER, TE"
Hail *

\\h'_;.'
P

*'j'_a?. 105010 HEX CAPSCREW, RB"-16x1 314" lp.

THESE PARTS TO BE USED WITH 1971 TRACTORS DMLY,

15













